

Pursuant to Local Law 76, 1968 Section 27-131 (b) Effective December 6, 1968, the following is a list of materials and equipment which has been tentatively acceptable in accordance with the reports of the Material and Equipment Acceptance Division.

The right to protest this action to the Department of Buildings as specified in Section 27-131 (b) may be exercised within a period of 20 days from the date of this publication.

Complete MEA reports on file at 60 Hudson Street, New York, New York 10013.

Rudolph J. Rinaldi, R.A., Commissioner  
MEA 354-87-M

Report of Material and Equipment Acceptance Division

Manufacturer - Mitsubishi Chemical Industries America, Inc., 100 Wade Avenue, South Plainfield, New Jersey 07080.

Trade Name - A-Look.

Product - Composite panels for interior finish acceptance.

Pertinent Code Section - 27-348.

Prescribed Tests - RS 5-5 (ASTM E84); Toxicity.

Laboratory - United States Testing Company.

Test Reports - No. 90055-1, dated April 22, 1985 and No. 6930, dated August 6, 1987.

Description - "A-look" panels for interior finish acceptance consisting of a polyethylene foam core and aluminized plastic composite skins with electro-plated outer layer. Panels thickness are 2mm and 3mm.

Flame spread rating - 0; Smoke developed rating - 15.

Recommendation - That the above described panels be accepted as having interior finish Class A, with flame spread rating and smoke developed rating as indicated above. Upon exposure to fire the material did not produce products of decomposition or combustion that were more toxic than those given off by wood or paper when decomposing or burning under comparable conditions. All shipments and deliveries of the above described material shall be accompanied by a certificate or label certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in Section 27-131 of the Building Code.

COPY

Original Publication JUL 31 1990  
Final Acceptance MAR 14 1991  
Examined by *Perry*